LOMBARDINoup: 111D 522-3

A KOHLER. COMPAEfgine: 11LD 522-3 Drawing: D

INTAKE/EXHAUST/CYLINDER HEAD/ROCKER ARM BOX/VALVES

POS. |CODE DESCRIPTION Qty
01 323R.003 nut 2
0la 3240.165 nut M 8 6
02 J63R.002 washer 2
03 3815.013 eXh.flange h=7,5 1
04 4501.118 gasket 1
05 676R.070 stud 2
06 6780.086 stud M 8 X 65 (77) 3
07 TJ72R.002 washer 12
08 326R.038 nut 8
09 «————- » valve guide 0
09 464R.077 valve guide 6
10 059R.068 ring 6
11 4535.015 valve retainer 6
12 6400.098 retainer 6
13 540R.077 spring 6
14 602R.003 journal 6
15 4670.088 copper gasket 18X24X1 6
16 6400.101 retainer 6
17 809R.004 cotter 12
18 104R.040 rocker arm 3
19 4400.087 gasket 3
20 233R.082 rocker arm cover 3
21 732.078 screw M 6 X 25 9
22 104R.039 rocker arm 3
23 B23R.007 nut 6
24 J26R.003 setscrew 6
25 B23R.003 nut 2
26  8506.003 engine liftiing eye 2
27 326R.050 nut 2
28 072R.001 push rod 6
29 B206.080 nut 2
30 730.035 screw M 8 X 65 3
31 732.064 screw M 8 X 30 3
32 211R.062 intake manifold 1
33 1770.006 bolt M 8 X 1,25 X 25 1
34 1770.009 bolt M 8 X 1,25 X 35 1
35 451R.027 gasket 1
36 7565.007 washer diam. 8 4
37 732.074 screw M 8 X 20 2
38 060R.023 ring 1
39 579R.059 O-ring 1
40 (———— » ring 0
41 B59R.025 filter element 1
42 B88R.078 air clenaer 1
45 451R.091 gasket 1
46 949R.077 oil pipe 1
47 J17R.067 union 1
48 19R.052 complete cylinder head 3
48 A22R.063 cyl. head with guid. 3
49 1200.006 O-ring 12
50 40R.032 protection pipe 6
51 203R.079 cylinder 3
52 (————— » gasket 0

printed by LOMBARDINI:

11/08/2010 -

1




Group: 11LD 522-3
Engine: 11LD 522-3 Drawing: D

INTAKE/EXHAUST/CYLINDER HEAD/ROCKER ARM BOX/VALVES

POS. |CODE DESCRIPTION Qty
53 960R.058 intake valve 3
54 (060R.003 inlet v.seat 3
54 (060R.029 inlet v.seat 3
55 060R.004 eXhaust v.seat 3
55 060R.028 eXhaust v.seat 3
56 60R.059 eXhaust wvalve 3
57 4730.884 gasket 1,15 3
57 4730.885 gasket 1,20 3
57 4730.886 gasket 1,25 3
57 4730.887 gasket 1,30 3
57 4730.888 gasket 0,80 3
57 4730.889 gasket 0,85 3
57 4730.890 gasket 0,90 3
57 4730.891 gasket 0,95 3
57 4730.892 gasket 1,00 3
57 4730.893 gasket 1,05 3
57 4730.894 gasket 1,10 3
58 684R.029 stud 12
59 451R.024 gasket 3
60 6780.016 stud M 8 X 28 (40) 3
61 2486.429 eXhaust manifold 1
62 9032.095 charging oil plug 1
63 T58R.039 washer 1
64 233R.084 rocker arm cover with hole for oil filler 1

printed by LOMBARDINI:

11/08/2010 -

2




Engine: 11LD 522-3 Drawing: D

11LD 522-3 .

=

32 33 34 3536 25

> 42

6 60 59 -,

55e
S6enm

@® TESTA CON GUIDE - CYLINDER HEAD WITH GUIDES
CULASSE AVEC GUIDE - ZYLINDERKOPF MIT FUHRUNG

B TESTA COMPLETA - COMPLETE CYLINDER HEAD
CULASSE COMPLETE - ZYLINDERKOPF KOMPLETE

printed by LOMBARDINI: 11/08/2010



